http://www.hdx.ru I IDX

PARTS
CATALOGUE




B X

CONTENTS

BHEE — — — - — — — — — — — — — — — — — — — — — — — 1
CONTROL — — — — — — — — 1
R - — — — — - — — - - — - — — - -~ — -~ - 2-3
BRACKET— — — — — — — — 2~3
BZH- — — — — — — — — — — — — — — — — — — — — — — - 4~5
STEERING- — — — — — — — — — 4~5
ALEERfR — — — — — — — — — — — — — — — — — — — — — - 6
UPPER CASING — — — — — — — — 6
KFBApUEY— — — — — — — — — — — — — — — — — — — — — —7~3
LOWER DRIVE ASSY— — — — — — — — — 7~8
ATHEARUEH R — — — — — — — — — — — — — — = — — — — 9
LOWER CASING & DRIVE — — — — — — — — — — _ _ _ _ _ _ _ _ _ 9
BKEG- — — — — — — — — — — — — — — — — — — — — — — - 10
IGNITOR ASSY — — — — — — — 10
EERMAAl— — — — — — — 11~12
CYLINDER & CRANKCASE 1- — — — — — — — — — _ _ _ _ _ _ _ _ _ 11~12
BHEE— — — — — — — — — — — — — — — — — — — — — — — 13
CRANKSHAFT & PISTON - — — — — — — — — — _ _ _ _ _ _ _ _ _ _ 13
PRI — — — — — — — = — — — — — — — — — — — — — - 14
CAMSHAFT & VALVE — — — — — — — — _ 14
RERlmAL— — — — — — — — — — — — — — — — — — — — - — 15
CYLINDER & CRANKCASE 2 — — — — — — — . _ 15
MAG- — — — — — — — — — — — — — — — — — — — — — — - 16~ 17
FUBL— — — — — — — 16 ~17
#EAEAE — - — — — - = — — — — — — — — — — — — — — — — 18
INTAKE — — — — — — — — 18
A - — — — — — — — — — — — — — — = — — — — — — — - 19
INNER FUEL TANK — — — — — — — — — . _ 19
RABUME - — — — — — — — — — — — — — — — — — — — — — - 20~21
STARTER — — — — — — — — — 20~21
BE— — 22
BOTTOM COWLING — — — — — — — — — — . _ )
7 23
TOP COWLING- — — — — — — — — — 23
A ()= — — — — — — — — — — — — — — — — — — — — — 24
OUTER FUEL TANK (12L) - — — — — — — — — — — 24
WHBEHR— — — — — — — — — — — — — — — — — — — — — — — 25 ~ 26
CARBURETOR ASSY — — — — — — — — — _25~126
REASR@BE) — — — — — — — — — — — — — — — — — — — — 27
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — 27
EANKALBEE- — — — — — — — — — — — — — — — — — — - 28 ~ 30
ENGINE ASSY (REPARE KIT)- — — — — — — — — — — — — — — — — — _ 28 ~ 30
ME@EEE)— — — — — — — — — — — — — — — — — — — — — —31~32

APPENDIX (REPARE KIT) — — — — — — — — — — — — — — — — — — — 31~ 32

hEX — — — — — — — — — — — — — — — — — — — — — — — — I ~ 11
PARTS CATALOGUE INDEX — — — — — — _ _ __ __ __ _ _ _ _ _ _— _— _ I ~TI



F4(FS) 51

PAGE 01 OF 32

Rtk | BHE4
PARTS NAME: | CONTROL

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | B S BUAH (30 FA4FR (30 i &I

1 |P4-00000007 LYk HANDLE, GEAR SHIFT 1

2 [F4-02010000-4 LS SHAFT, GEAR SHIFT 1

3 |TISB2401-PY "0"% % 5t EPY 0-RING P9 )

4 |B/T820-M5x20 TF AR50 PAN HEAD SCREW M5x20 1

5 [F4-02000003 SUEL:S SPRING, GEAR SHIFT |

6 |CB/T308-8 %8 BALL 8 ]

T |GB/T5783-M5x25 7~ AR RSx5S HEXAGON BOLT M5x25 1

8 |B/T91-1. 6x12 F s, 6xl COTTER PIN 1. 6x12 |

9 |6B/T97.1-5 THES PLAIN VASHER )

10 [P4-02000006 THER LR LEVER, SHIFT ROD 1

11 |F4-02000004 RER SHIFT ROD 1

12 [F4-00000003 RHEREEEA CONNECTOR, SHIFT ROD A 1

13 {F4-00000004 A EH 2B CONNECTOR, SHIFT ROD B !

14 [F4-00000005 KBE BIG, WASHER |

15 |6B/T5783-M6x20 A AERN6x20 HEXAGON BOLT M6x20 |




F4(FS) RM&FH

PAGE (2 OF 32

LR | #E

PARTS NAME: | BRACKET




F4(FS) RHFH

PAGE 03 OF 32

FHMAt | #E
PARTS NAME: BRACKET
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | BI55 ZHA T () FIH4H G0 & i
I [F4-02000008 HEEHE LINER, SHOCK ABSORPTION 4
2 [F4-02000007 tHEE UPPER BUSHING, SHOCK ABSORPTION | 1
3 [F4-02020000 KEEELREES UPPER LOCKING RING ASSY 1
4 [F4-01050000 f B TILT ROD ASSY 1
5 [cB/T889. 1-8 HEAB S fa s SHNg | NUT,METALLOID ENBEDED HEXAGON N8| 1
6 |F4-01000002 TAE R PLATE, SPECTACLE 1
7 [F4-01020000 A (£) A BRACKET LEFT ASSY 1
8 [F4-08000018 18 STICKER 18 1
9 [F4-01030001 HETEE BRACKET, SWIVEL 1
10° |GB/T6170-M6 A AN HEXAGON NUT Mg 1
11 |GB/197.1-6 THE WASHER PALTE 6 11
12 [F4-01000003 EH4E WASHER, NYLON )
13 [F4-01030103 ER T SHEATH HANDLE 1
14 [F4-01030003 TRERE (F) TWIST SPRING, RETATNER BRACKET(LEFT)| 1
15 [F4-01030002 TREREHE BUSHING, NYLON )
16 [B/T5783-M6x20 AR N6x20 HEXAGON BOLT M6x20 )
17 [F4-01030005 TRERFE FIXED COVER ,RETAINER BRACKET| 1
18 [F4-01030100 BE R RES L BRACKET ASSY, TILT LOCK 1
19 [F4-01030004 TEEAE (4) THIST SPRING, AETAINER BRACKET (RICHT) | 1
20 |F4-01000006 HEHHE (£) TWIST SPRING, LOCKING (LEFT) | 1
20 [F4-01000007 BEHAE () TWIST SPRING, LOCKING (RIGHT)| 1
20 [6B/75783-H6X12 N N6x1) HEXAGON BOLT Mgx12 )
23 [F4-01070000 R4 e g TILT LOCKED CLASP ASSY 1
24 [F4-02000009 THER BOTTON BUSHING, SHOCK ABSORBTION| 1
25 [F4-01000004 H s BUSHER, BOLT 1
26 [F4-01010005 Bk & B4 RIVET, CLAVP HANDLE )
T [F4-01010004 ik B CLAMP HANDLE, TRANSOM )
28 [F4-01010002 14 R A CLAMP BOLT, TRANSOM )
29 [F4-01010003 fb 3 B A CLAMP PLATE, TRANSOM )
300 [6B/T5782-M6x125 AR N6x125 HEXAGON BOLT Mgx125 |
31 [0B/T5782-M8x135 X AE M8x13S HEXAGON BOLT M8x135 1
32 [F4-01010000 Rl () Ak BRACKET RIGHT ASSY 1
33 |F4-01000005 FETREEE COVER, SWIVEL BRACKET 1
34 |GB/T5782-N6x35 L 6x3S HEXAGON BOLT M6x35 6
35 |F4-01060002 HRth CLAMP HANDLE 1
36 |6B/T875-4x11 Bk R OAT ¢ 4xld RIVET ¢ 4x11 1
37 [F4-01060001 HLREA LOCKED BOLT 1
38 [F4-01060000 BB LOCKED HANDLE ASSY 1
39 |6B/196-6 KB 6 BIG WASHER 6 )




F4(FS) EEFA PAGE 04 OF 32

FHEAT | BRAS

PARTS NAME: | STEERING




F4(F5) ZerFAt

PAGE 05 OF 32

FHRAR: | BRA4
PARTS NAME: STEERING
SN PART NO. DESCRIPTION DESCRIPTION qTy REVARKS
SRS (R4S FAF 4T (F ) FAH ) K Rk
1 |F4-01090001 B2 HANDLE, STEERING 1
2 |P4-01000009 BRI EL BUSHING, HANDTE STEERING 4 | 1
3 |F4-01000012 FRHERH B E SPRING WASHER 1
4 |P4=01000010 HEHED WASHER, BUSHING B )
5 |F4-03000014 B EERE R BUSHING, RABBER 1
6 |F4-01000011 HEHEL WASHER BUSHING A 1
7 |Fa-01000008 B4 E A BUSHING, HANDLE STEERING B | 1
g |Fa-01000014 BREMLN COVER, HANDLE STEERING 1
9 |GB/T5T83-M8x5 FALHER M85 HEXAGON BOLT M8x25 1
10 |F4-08000014 k14 STICKER 14 |
11 |6B/91-1. 6x12 Fosol. 6x12 COTTER PIN ¢ 1. 6x12 1
12 [F4-01090200 8 e e BOLT, FRICTION ADJUSTING 1
13 |F4-08000012 Ik STICKER 12 1
14 |F4-01090006 HE BUSHING 1
15 |Fa-01090007 Eg#s SPRING, COMPRESSION 1
16 |GB/T848-10 NEE L0 SMALL PLAIN WASHER 10 1
17 |GB/T820-M5x25 2 L BAT MSx25 PAN HEAD SCREW }5x25 |
18 |P4-01090300 B F R STEERING HANDLE ASSY 1
19 [F4-01090003 B FRELEES FRICTION BLOCK 1
20 [F-01090100 B8 TFA R LEVER, THROTLLE 1
2 |6B/T818-M5x12 R LA Msx1) PAN HEAD SCREW M5x12 )
20 [F4-01090002 TAITHE R MOUNTED PLATE, THROTTLE !
23 |F4-08000015 fEkLS STICKER 15 !
24 [F4-01090008 WITHE AN THROTTLE CABLE ASSY 1
25 |F4-01090401 IEREEAR STOPER, HANG ROPE ASSY 1
26 |F4-01090400 REF AU ENGINE STOP SWITCH ASSY 1
27 |P4-01090004 RAELE WASHER, NYLON 1




F4(F5) E4rFH

PAGE 06 OF 32

A

KEEERE

PARTS NAME:

UPPER CASING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | R4S ZHLH () FAH (G0 W& &I
L [F4-00000006 Koz a4 GASKET , ENGINE 1
2 |F4-00000001 Nk HOLLOW PIN 4 S M
3 [GB/197.1-6 T4Eo PLAIN WASHER 6 7
4 (B/T5783-M6X35 ANALER Mox3s HEXAGON BOLT Mox35 7
5 |IB/T7940. 1-M6 B R ARG GREASE CUP, DIRECT INFUSE M6 | 1
6 |F4-02000100 KERER R4 UPPER CASING ASSY |
7 |F-02000011 AHBTHE WASHER, SHIFT ROD 1
8 [F4-02000012 K ERER B RUBBER PLUG, UPPER CASING )
9 |GB/1893.1-22 AR EELEL CIRCLIP 22 1 L
10 [F4-02030003 EEES GES RUBBER BUSHING, DRIVE 1 L
11 [F4-02030002 Basits BUSHER, DRIVE SHAFT 1 L
12 [F4-02030001 SN EXTENSION ASSY 1 L
13 |F4-02000002 KEREREAZ COPPER SHEATHING, UPPER CASING | 1




F4(F5) M

PAGE 07 OF 32

FRELH: | ATBHAE
m PARTS NAME: | LOWER DRIVE ASSY
{
.
\\
\%Vz
37 | 3/@ }
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRED | 2HGE SHLH () B (H) HE &
1 |oB/75782M6x45 XL NExdS HEXAGON BOLT M6x4S 4
2 |F4-03000020 EEE K FIXED PLATE, WATER PUMP )
3 |R-03000021 EER RS RUBBER TUBE, WATER PUMP 1




F4(F5) FHFit PAGE 08 OF 32
FAHER | ATEAH
PARTS NAME: | LOWER DRIVE ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | THES THLH (P30 T4 ) & &k
4 |F4-03000013 KRB R# PIN, WATER PUMP 2
5 [F4-03000019 AR 5% HOUSING, WATER PUMP 1
6 |F4-03000018 RES 4 GASKET, WATER PUMP COVER 1
T |F4-03000017 ARW7 INNER COVER, WATER PUMP 1
8 [F4-03060000 AEH B TNPELLER , VATER PUMP 1
9 [F4-03000015 AR GUIDE PLATE, WATER PUMP 1
10 [F2. 6-03000009 0% % 3 0-RING 1
11 [F4-03020000L AR EE L) CAM ASSY , SHIFT ROD(L) 1 L
F4-030200008 FRHBAE () CAM ASSY , SHIFT ROD(S) 1 §
12 |6B/T5783-H6x25 N AM6 x 25 HEXAGON BOLT M6 x 25 1
13 |GB/T97. 1-6 THES PLAIN WASHER 6 5
14 [F4-03000012 ARE BASE , WATER PUMP 1
15 [F4-03000011 AREEHE GASKET, WATER PUMP BASE 1
16 |P4-04060004 W 10.8x 217 0IL SEAL 10.8x21x7 )
17 [F4-03000009 o b 41 WASHER , REVERSE GEAR 1
18 [F4-03040000 a0t 2 A REVERSE CEAR ASSY 1
19 |6B/T276-6004C2 FH R AG00402 DEEP GROOVE BALL BEARING 6004C2| 2
20 [F4-03050002 HH13x20x 7 0IL SEAL 13x22x7 )
1 |715B2401-P48 KT RERAKE0YE 0-RING P48 1
22 [F4-03050001 ATREEKE CEAR CASE CLAND 1
23 |GB/T5783-M6x20 AL M6x20 HEXAGON BOLT M6x20 )
24 [F4-03000003 FUBDEHHE CYLINDRICAL BEARING 1
25 [F4-03000023 EHAEE PLUG, STRAICHT SCREW 3
26 |F4-03000024 AR R GASKET, STRAIGHT SCREW PLUC | 3
27 [F4-03000001 ATEEEMK GEAR CASE 1
28 |GB/T896-6 o4 E6 CIRCLIP 6 1
29 {F4-03000007 i PINION 1
30 [F4-03000006 b )il | WASHER , PINION 1
31 [F4-03000002 FRAHPHA CYLINDRICAL BEARING !
32 |F4-03000008 RHEE PLUCER , SHIFT 1
33 {F4-03010000 EAE A FORWARD GEAR ASSY 1
|34 [R4-03030002 BB CLUTCH 1
35 |P4-03030003 BABYEH SPRING , CLUTCH 1
36 [F4-03030001 B i SHAFT , PROPELLER 1
37 [F4-03000004L Bt (k4) SHAFT , DRIVE (L) 1 L
F4-030000048 Btk (%) SHAFT , DRIVE ($) §
38 [F4-03000016 Wi AL PIN )
39 [F4-03000005 WRNLEE CLIP 1
40 |GB/15782-Hex170 ALK ERN6x170 HEXAGON BOLT M6x170 ) L
6B/T5783-M6x40 AR HEXAGON BOLT Méxd0 S
41 |GB/T879. 4-1. 5x20 BHEEY 01 5x20 PIN, SPRING §1.5x20 1
42 {F4-03050000 ATREEKZHM GLAND ASSY, GEAR CASE 1
43 |F4-03000028 0 B A PLATE, 0-RING 1
44 |GB/T818-M5x6 o & LHAT MOx6 PAN HEAD SCREW M5x6 )




11

F4(F5) FHFH PAGE 09 OF 32
FAEL: | ATRERK & BHE4
PARTS NAME: | LOWER CASING & DRIVE

13

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREW | BH4HS FHAH (0 FHAHFED ¥E &iE
1 |68/T91-2. 5x30 Fason5x30 COTTER PIN ¢2.5x 30 1
2 [F4-03080000 EERAH NUT ASSY 1
3 |F4-03000026 T4adk WASHER, PROPELLER 1
4 |F4-03070000 ERx A% PROPELLER ASSY 1
5 |F4-03000025 Tma% SPACER, PROPELLER 1
6 [F4-03000022 Wit ANODE, GEAR CASE ASSY 1
7 |6B/1861. 1-6 N4 4 WASHER, INTERNAL TOOCH 6 1
8 |0B/T97.1-6 T4 HS PLAIN WASHER 6 1
9 |GB/T5783-Mx14 A Ak Mex14 HEXAGON BOLT M6x14 1
10 [F4-00000001 B AL HOLLOW PIN 2
11 [F4-02040001L #AE (K#) VATER TUBE ASSY (L) 1
F4-020400018 #AE (EH) VATER TUBE ASSY ()
12 [F4-02040002 THHERE I -SHAPED RUBBER BLOCK 1
13 [F4-03100000L ATEEAKER (K#)  [GBAR CASE ASSY (L) 1
F4-031000008 ATEERMER (H)  [GEAR CASE ASSY (S)




F4(FS) R

PAGE 10 OF 32

RAELH: | AXAG
PARTS NAME: | IGNITOR ASSY

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | FHamT FEAATR (30 FAH () HE KiE

1 |F4-04000026 NEEE N0xL. 25 HEXAGON NUT M10x1.25 1

) [F4-04000021 THeE VASHER, FLYWHEEL 1

3 | F4-04000020 Riphe PULLEY, STANTER )

4 |F4-04100000 AR FLYWHEEL ASSY 1

5 |6B/T5783-M6x25 VB Al 9N HEXAGON BOLT M6x25 )

6 |Fd-04000038 X GBI IONITION COIL ASSY 1

T |B/15783-M6x12 kN1 HEXAGON BOLT Méx12 1

8 |GB/T97.1-6 T4RES PLAIN WASHER 6 3

9 [F4-04000019 il WOODRUFF KEY, FLYWHEEL 1




F4(F5) R4t

PAGE 11 OF 32

FHREL:

At 1

PARTS NAME:

CYLINDER & CRANKCASE 1




F4(F3) ZHFH

PAGE 12 OF 32

FHELR | Rlkisg
PARTS NAME: CYLINDER & CRANKCASE 1
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS | B ZH4H (h ) FILHR ) e &I
1 [Fa-04010100 o g kA £ CRANK CASE !
) [Fa-04010102 B PIPE, JOINT )
3 [P-04010004 B 25xd0x5 0IL SEAL 4 25x40x5 1
4 |6B/T276-6205(3 Bk 8 4620503 DEEP GROOVE BALL BEARING 620503 1
5 [F4-04000009 B GASKET, BREATHER 1
6 [F4-04000010 B ER COVER, BREATHER 1
7 |6B/TS783M6x14 AR Moxl4 BOLHEXAGON BOLT Méx14 3
8 [6B/T97.1-6 T4E 6 PLAIN VASHER 6 3
9 |cB/T818-Mdx6 R LA Méxo PAN HEAD SCREW Mdx6 1
10 [F4-04010003 FRER b VALVE, BREATHER I
11 [F4-04000003 B A4 0 10x8. dxl4 HOLLOV PIN @10x8. 4x14 2
12 [P4-04050200 s 2 A1 COVER, CRANK CASE |
13 [F4-04000002 WA RE At GASKET, CRANK CASE |
14 [F4-04000039 M1 M8xS0 HEXAGON BOLT M8x50 7
15 [F2. 6-04010001 th 43 5 20x30x7 (B) 0IL SEAL 20x30x7 (B) 1
16 [F4-04060004 Btk L 10, 82107 0IL SEAL 10.8x21x7 )
17 [6B/1345.2-32.5x1.8  |AFEHE 31 5x1.8 0-RING 32.5x1.8 |
18 [F4-04060001 EDAN SHELL, 0IL SEAL |
19 [F4-04060000 AT RA S SHELL ASSY,0IL SEAL 1
20 |6B/T97.1-8 T4H 8 PLAIN WASHER 8 8
21 |6B/T5783-M8x20 A KR N8x20 HEXAGON BOLT M8x20 1
22 [P4-04000006 HO B 5 GASKET, OIL DRAIN BOLT 1
23 [F4-04050100 il OIL SPLASH GEAR ASSY 1
24 [6B/T5783-M6x12 N LER Nex1) HEXAGON BOLT Méx12 1
25 [IASO F404-35-022 (0B 22.4x3.5 0-RING 22. 4x3. 5 1
26 [F4-04000007 % Rl & PLUG WITH DIPSTICK 1
27 [F4-04000001 kg 0IL DRAIN BOLT !
28 [F. 6-04010103 ko WATER PIPE ,OUT |
29 [F4-04000036 W RAL 24 1 PLUG WITH DIPSTICK ASSY 1




Fd(FS) ZHFH

PAGE 13 OF 32

T4 | hd o EE
PARTS NAME: | CRANKSHAFT & PISTON

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH [Bh%S THLH (P30 BHLH ) & &

1 [F4-04020010 EERA Y PISTON RING ASSY 1

2 [F4-04020006 GEH+E CIRCLIP, PISTON PIN 2

3 [F4-04020005 HEH PIN , PISTON 1

4 [F4-04020001 E 4 PISTON 1

5 |F4-04020100 EHA% CONNECTING ROD ASSY 1

6 [F4-04030000 Bk CRANKSHAFT ASSY 1

T [F4-04000004 BLRER THRUST WASHER, CRANK CASE | 1

8 [F4-04020200 EEAY PISTON ASSY 1




F4(FS) ZtrEMt PAGE 14 OF 31

FAEAM DR

PARTS NAME:  [CAMSHAFT & VALVE

§

@xx 5

9@ @@@i

3y %30/

S g %
%

7 e

g >
% = @, 11

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | 24455 BHAH (R0 FAAHR () K& &I

1 [P4-04040000 SN CAMSHAFT ASSY 1

2 |166E-000001 A4 LIFTER, VALVE STEM )

3 [F4-04000015 AR PUSH ROD, VALVE STEM )

4 |P4-04080009 EERK PLATE, PUSH ROD 1

5 |166F-010008 AN SCREW BOLT, ROCKER ARM )

6 |166F-010009 18R ROCKER ARM, VALVE 2

T |166E-010010 R PIVOT, ROCKER ARM )

§  |166P-010011 2 BM6x0, 7 HEXAGON KNUT M6 x (.75 2

9 |P4-040800054 #AI1 DOOR, INTAKE 1

10 |F4-040800064 #4171 DOOR, EXHAUST 1

11 |F4-04080007 RET Y WASHER, VALVE SPRING )

12 |166F-010003 b 0IL SEAT, VALVE STEM )

13 [F4-04080008 A% SPRING, VALVE STEM )

14 |F8-05030006 REETA: RETAINER, VALVE SPRING )

15 |F8-05030007 AlT4 % CLAMP, VALVE )




F4(F3) ZHFM

PAGE 15 OF 32

T4

R b e

PARTS NAME:

CYLINDER & CRANKCASE 2

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS [R5 FHLH () FHATR (0 & &I
I | GB/T5783-Mbx16 LB RRNG x 16 HEXAGON BOLT M6 x 16 4
2 | F4-04000018 fXE COVER, CYLINDER HEAD 1
3 | F4-04000017 WL B R GASKET , CYLINDER COVER |
& | F4-04080100 Akt CYLINDER HEAD ASSY 1
5 | F4-04000003 AN HOLLOW PIN )
6 |F4-04000014 kg A% GASKET, CYLINDER HEAD 1
T |6B/T5782-Mxds5 7 f B ARG x 45 HEXAGON BOLT Méx43 1
8 | BPRTHS KILE SPARK PLUG 1
9 | P4-04000034 Ad LB BOLT "B", CYLINDER HEAD 3
10 | F4-04000033 Bl BOLT "A", CYLINDER HEAD 1
11 |GB/T5783-M8x14 ANk N8xl4 HEXAGON BOLT M8x14 1
12 | F4-04000006 AR 4 GASKET, 0IL DRAIN BOLT 1
13| T15-04000010 TiEE THERMOSTAT 1
14 16B/197.1-6 THE6 PLAIN WASHER 6 8
15 | 6B/T5783-M6x20 S HRNG x 20 HEXAGON BOLT M6 x 20 3
16 | F4-04000012 A% WATER PIPE, RETURN 1
T {F4-04010102 i PIPE, JOINT 1
18 [Fa-04070101 THEE COVER , THERMOSTAT 1
19 [F4-04070100 TEEEATAR THERMOSTAT COVER ASSY 1
20 | p4-04000011 TEREF GASKET, THERMOSTAT COVER 1
21 |[F4-04070003 EE S ANODE, THERMOSTAT COVER 1
22 |GB/T818-M5x25 TFHE A LIRATNS x 25 1

PAN HEAD SCREW M5 x 25




F4(FS) R+t PAGE 16 OF 31

RaEAR | MbA4

PARTS NAME: | FUEL

28




F4(F5) E4FM PAGE 17 OF 31
ENELR | Buis
PARTS NAME: | FUEL
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREH (ZHRS FHAR (T30 FHAR () & £
1 |6B/T823-M4x25 F AN LB ATIA X 25 PAN HEAD SCREW M4 x 25 4
2 |F4-04090003 WHRz COVER, FUEL PUMP {
3 |F4-04090004 TRE TOP DIAPHRAGM, FUEL PUMP 1
4 |F4-040901004 i3k FUEL PUMP SHELL 1
5 |F4-04090100 R4 % DIAPHRAGM ASSY 1
6 |GB/T309-3x12 R4t 0 3x12 ROLLER NEEDLE ¢ 312 1
T |F4-04090008 S SPRING, DIAPHRAGH 1
8 |F4-04090001 W SEAT, FUEL PUMP 1
9 |F4-04090007 HERE SPRING, PLUNGER 1
10 |F4-04090006 BE PLUNGER 1
11 |GB/T6170-M4 el NUT M4 4
12 [F4-04090000 Wb R AL FUEL PUMP ASSY 1
13 [F4-04090009 WO B 0-RING 1
14 |F4-04000031-2 BAEE £ (B) CLIP, NYLON "B" |
15 [F4-04000028 BHeD FUEL PIPE "B 1 0 10x ¢5x260
16 |F4-04000030 WE K %D SPRING, FUEL PIPE 'B" 9
17 |B/T93-6 BELES VASHER, SPRING 6 2
18 |CB/T97.1-6 T4[E¢ PLAIN VASHER 6 2
19 |GB/T5783-M6x30 L EAMEx30 HEXAGON BOLT Mgx30 )
20 |F4=05000008 B FUEL PIPE "D" | o 10% 5 x40
1 |F4-05000300 Wk B FUEL FILTER ASSY 1
20 |F4-05000007 B FUBL PIPE "(" )
23 [F15-05000011 =] THREE THROUCH 1
24 |F4-05000200 Sk P FUEL LINE CONVECTOR ASSY (BNGINE MALE) | 1
25 |F4-05000006 HuED FUBL PIPE "B’ 1
26 [F4-05000100 WX FUEL COCK !
21 |F4-05000010 HEEEA CLIP A, FUEL PIPE 1
28 [F4-05000005 BHEA FUEL PIPE "A" 1
29 [F4-05000101 W XA ROTARY KNOB, FUBL COCK 1
30 |6B/T818-M4x12 oA LA X 1) PAN HEAD SCREW Mé x 12 1
31 {F4-040900014 LB VALVE "B" 1
32 {F4-040900024 A VALVE "A" 1
33 {F4-040900034 Tl AL 3% LIMITING BLOCK, SEPTOM 1
34 |GB/T819. 2315 +o A L AT M35 PAN HEAD SCREW M3xS )




Fd(FS) EHFM

PAGE 18 OF 32

R4 | #4584
PARTS NAME: | INTAKE

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SREW |B4EHS FHAH (F30 FHAH FED e &

1 (B/T5782-M6x90 NALER Mox90 HEXAGON BOLT M6x90 2

2 |GB/T97.1-6 486 PLAIN WASHER 6 4

3 |R4-04110000 #AHEBAH INTAKE SILENCER ASSY 1

4 |TASO FAO4-24-031 OB HHE 24-031 0-RING 24-031 1

5 |F4-04000024 4 28 5 5 4 GASKET, CARBURETOR 2

6 |F4-04000025 g d CUSHION BLOCK, CARBURETOR 1

T [F4-04110003 HEBHE JAM, INTAKE SILENCER ASSY | 2

8 |F4-04000035 E&E PIPE , RETURN AIR 1

9 [F4-04000031-1 REEE (L) CLAMP "A", NYLON 1

10 [F4-05000400 BRI AL CHOKE HANDLE ASSY 1

11 |P4-04000022 FAE EHE GASKET, INTAKE MANIFOLD 1

12 [F4-04000023 #EAUE INTAKE NANIFOLD 1

13 |CB/T5783-Mbx25 A LER N6x2S HEXACON BOLT M6x25 2

14 |F4-04140000 (8:E CARBURETOR 1

15 | F4-04000042 B45% B PIPE "B", RETURN AIR 1 d2x 4785




F4(FS) RBFH

PAGE 19 OF 32

R | WA
PARTS NAME: | INNER FUEL TANK

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | E 5 FAHE (30 FF4H () HE £

1 |F4-04120001 ik BUILT-IN FUEL TANK 1

2 [F4-04120100 R A% FUEL TANK CAP ASSY 1

3 | F4-04120004 A 0 RE BUSHING, FUEL TANK |

4 | 6B/T3783-M6x25 AR NS HEXAGON BOLT Méx25 1

5 | F4-04120002 WERER DAMPER, FUEL TANK 3

6 |F4-04120003 WEZAE BUSHING, DAMPER 3

7 |F4-04000030 S L (LIP "B", FUEL PIPE |

§ | F4-04120003 WA FILTER, FUEL TANK |

9 |GB/T97.1-6 THES PLAIN WASHER 6 |




FA(FS) ZBFMH

PAGE 20 OF 32

Rt | ROBAK
PARTS NAME: | STARTER

—_———————

14




F4(F3) ZHFH

PAGE 21 OF 32

FHHAR: | RHBAE
PARTS NAME: STARTER
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRS | 2455 B4 (30 ZAAFR (B30 HE &It
1 |F4-04130000 R BA % STARTER ASSY 1
) |F4-04130001 R BIR CASE, STARTER ASSY 1
3 |P4-04130018 RAREYR RUBBER DAMPER, STARTER ASSY | 1
4 |Fd-04130101 RAFH HANDLE, STARTER 1
5 [F4-04130102 R FRE HANDLE COVER, STARTER 1
6 |F4-04130013 RIHSE MEATUS, START ROPE 1
7 [F4-04130011 BES % ¢ 4. 5x1. 800 STARTER ROPE 1
8 |F4-04130004 FHliRE SPRING, DRIVE PAWL )
9 |F4-04130003 +i PAWL, DRIVE )
10 |P4-04130008 R EREAT SCREW, STARTER CLAMP PLATE | 1
11 [F4-04130006 R EM STARTER CLAMP PLATE 1
12 |F4-04130007 RARHREE SPRING, STARTER CLAMP PLATE | !
13 |F4-04130019 Rk SHEAVE, STARTER 1
14 |F4-04130003 W% VOLUTE SPRING 1
15 |P4-04130014 RARRBE F WASHER, STARTER SHEAVE 1
16 |F4-04130010 HoBaE TWIST SPRING, DETENT 1
17 [F4-04130009 W& DETENT 1
18 |F4-08000013 L STICKER 13 1
19 |GB/T97.1-6 T4Ho PLAIN WASHER 6 3
20 [GB/TS783-M6x35 KR Mox3s HEXAGON BOLT M6x35 2
21 |P4-08000009 T STICKER 9 1
22 [F4-08000016 16 STICKER 16 1
23 |6B/15783-M6x20 Ak M6x20 HEXAGON BOLT Méx20 !
24 [F4-04000005 MEE R FIXED PLATE, DETENT TIGHTWIRE| !
25 [F4-02000013 WA BRE A TIGHTWIRE ASSY, DETENT 1
26 [F4-04130100 R F A STARTER HADLE ASSY 1




F4(FS) R

PAGE 22 OF 32

kAR

KE

PARTS NAME:

BOTTOM COWLING

10
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
RS (RS FHLHR (R FIGTR ) B &I
1 F4-05000001-A KE BOTTOM COWLING 1
2 (B/T818-Mox14 TFHER AT Mox14 PAN HEAD SCREW M6x14 )
3 (B/T97. 1-6 THES PLAIN WASHER 6 12
4 |GB/T889. 15 EAR SN A4S EEANS | NUT, LOCKING NS )
; F4-05000016-A 2 CARRYING HANDLE 1
6 |GB/T5783-Mgx25 N LI x2S HEXAGON BOLT Mgx25 1
7 F4-05000020 MEH R m a4 SEAT ASSY, LOCKING HOOK )
g (B/197.1-5 TH4E S PLAIN WASHER 3 4
9 GB/T818-M5x16 TR LEAMSx16 PAN HEAD SCREW M5x16 )
10 |PF4-05000023 MEHEY LOCKING HOOK )
1 |6B/T6170-M6 NEER M6 HEXAGON NUT M6 1
12 [GB/T818-M6x12 A A B ATNG 12 PAN HEAD SCREV M6x12 )
13 |6B/T5783-Mox14 7 3L M 14 HEXAGON BOLT M6x14 7
14 | P4-05000013-2 GRS COVER, RUBBER 1




F4(F5) RMFH

PAGE 23 OF 32

FAAM | TE

PARTS NAME: | TOP COWLING

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5HEH | FHHT EHAH (FX) FH4 R GEX) HE G
1 |F4-06000000-A B4 TOP CONLING ASSY |
2 [F4-08000001 1l STICKER 1 |
3 [F4-08000003 13 STICKER 3 1 F4
F4-08000003 1S STICKER 5 1 Fs
4 |P4-08000004 Tk STICKER 4 1 P4
F4-08000006 Tl STICKER 6 1 s
5 |F4-08000019 19 STICKER 19 |
6 [F4-08000002 [y STICKER 2 1
T |F4-06000002-4 ERRA RUBBER SEAL, TOP COWLING |
8 [oB/T845-ST5,5x19 | T FAEA KB SUEATSTS. 5x19 [PAN HEAD SCREW STS. 5x19 4
9 |F4-06000004 i RUBBER GASKET 4
10 |F4-06000003-4 MEHTE COVER, TOP COWING MUFFLING | 1
11 |F4-06000001-A & TOP COWLING 1




F4(F5) ZFH

PAGE 24 (F 32

W tk:

S A (120)

PARTS NAME:

OUTER FUEL TANK(12L)

SN PART NO. DESCRIPTION DESCRIPTION (TY REMARKS
il i ki EHAH X FH4H GED $E i

1 |F15-09000000 W R FUEL LINE ASSY 1

2 [F8-10000000 WEAE (100) PORTABLE FUEL TANK ASSY (120) | 1

3 |F15-10010000 waEAH% CAP ASSY, FUEL TANK |

4 |oB/T818-M5x16 TR LB ATUS x 16 PAN HEAD SCREW M5x16 4

5 |6B/197.1-5 T4ES PLAIN WASHER 5 4

6 |F15-10020000 WETE & OLEOMETER ASSY |

T |F15-10000003 HH GASKET, OLEOMETER ASSY 1

8 |F15-10000002 WM STRAINER, FUEL TANK 1

9 |F8-10000001 WA AR FUEL TANK 1 (121)

10 |7ASO F404-78-31 BT 8x3. 1 0-RING 7. 8x3.1 )

11 [F15-09020000 Mg as (8) PUEL LINE CORNECTOR (ENGING SIDE, FRALE)| 1

12 |F15-09000003 %3 CLAYP B 4

13 |F15-09000001 HEA (010066 2080) FUEL LINE A(¢10x 6 6x2080) | 1

14 [F15-09030000 FHMRA% PRIMER BULB ASSY |

15 |F15-09000002 B (0108066 850) FUEL LINE B($10x ¢ 6x850) | 1

16 [F15-09010000 ML as (#) FURL LINE CONECTOR (URL TANR SIDE, FRWALE)| 1




F4(FS) FAe+Mt PAGE 25 OF 31

FARAR [ BAK

PARTS NAME:  |CARBURETOR ASSY




F4(FS) R

PAGE 26 OF 32

THEAT  |EBER
PARTS NAME:  |CARBURETOR ASSY
S\, PART 0. DESCRIPTION DESCRIPTION OT7 REVARKS
GREH | RS FHL R (X FHAHEX HE o
I [F4-04140000 ALY CARBURETOR ASSY 1
2 |cB/T818-M4X10 A6 AT Mdxl0 PAN HEAD SCREW Mdéx10 3
3 |6B/T94. 1-4 il 4414 SPRING WASHER 4 5
4 |F4-04140002 L PLATE 1
5 |F4-04140003 it GASKET 1
6 |P4-04140004 T AT ADIUSTING SCREW, THROTTLE 1
T |P4-04140005 % ADIUSTING SPRING, THROTTLE | 1
8 |P4-04140008 BB EAIRE 0-RING, ATR 1
9 |P4-04140009 3BT ADJUSTING SCREW, AIR 1
10 [F4-04140010 RAREEL JET, AIR SLOW 1
11 [F4-04140011 FE7, MAIN JET 1
12 |F4-04140012 ol NEEDLE VALVE 1
13 [F4-04140013 [ MAIN NOZZLE 1
14 [F4-04140014 i1 RUBBER (AP 1
IS [F4-04140200 7 FLOAT 1
16 [F4-04140018 T PIN, FLOAT 1
17 |P4-04140019 R0 B 0-RING, FLOAT CHAMBER 1
18 |P4-04140301 ik FUEL DRAIN BOLT 1
19 [F4-04140302 i E GASKET, FUEL DRAIN BOLT 1
20 [F4-04140300 7T ARY BODY, FLOAT CHAMBER 1
2 (6B/T818-M4x12 AL RAT Mdx1) PAN HEAD SCREW Mdx12 )




F4(FS) BHFM

PAGE 27 (F 32

WAt | RERER (BER)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE | BHh5E SHLH (P30 T4 ) & &%

1 [F4-04080000 BhL ¥R CYLINDER HEAD ASSY 1

2 [F4-04080101 Ay CYLINDER HEAD 1

3 [F4-04080009 2Rk PLATE, PUSH R0D 1

4 |166F-010008 R SCREY BOLT, ROCKER ARM )

5 [1668-010009 kL ROCKER ARM, VALVE )

6 [166F-010010 BRI PIVOT, ROCKER ARM )

T [166F-010011 BB EN6x0. 75 EEXAGON NUT M6x0. 75 )

8 |F4-04080005A #A411 DOOR, INTAKE 1

9 |F4-04080006A #4101 DOOR, EXHAUST 1

10 [F4-04080007 ElHELE WASHER, VALVE SPRING )

11 |166F-010003 b E: 0IL SEAT, VALVE STEM )

12 |F4-04080008 AlRE SPRING, VALV STEM )

13 |F4-05030006 ET T RETAINER, VALVE SPRING )

14 [F4-05030007 A4k CLAMP, VALVE )

15 |GB/T5783-M8x14 NAEH M8x14 HEXAGON BOLT M8x14 1

16 [F4-04000006 HER T e GASKET, 0IL DRAIN BOLT 1




PAGE 28 OF 32

i

F4 (F3)
A

Ko kA (BEE)

ENGINE ASSY (REPARE KIT)

PARTS NAME:

A
()

)




F4(F3) ZHFH

PAGE 29 OF 32

FAMAN | Rakat (BES)
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SIS (RS ZH4H (h ) FI AR (530 Eie R
I [F4-04150000 Rl kAk BNGINE BLOCK ASSY 1
2 [F4-04010100 A RAL CRANK CASE 1
3 [P-04010102 £ PIPE, JOINT )
& [P-04010004 B A 25x40x5 0IL SEAL 4 25x40x5 1
5 |6B/T276-6205(3 R TR A 62053 DEEP GROOVE BALL BEARING 6205C3| 1
6 [F4-04000009 B GASKET, BREATHER |
7 [F4-04000010 Wy B £ g COVER, BREATHER 1
8 |cB/T3783M6x14 kRN 14 HEXAGON BOLT Mox!14 3
9 [6B/T97.1-6 TH4E PLAIN WASHER 6 3
10 {cB/T818-M4x6 T L B ATMAx6 PAN HEAD SCREW Mdx6 1
11 [F4-04010003 SR ER b VALVE, BREATHER 1
12 [F4-04000003 B0 A4 0 10x8. dx14 HOLLOW PIN @10x8. 4x14 2
13 [F4-04050200 s B A1 COVER, CRANK CASE 1
14 [F4-04000002 BHERE A1 CRANK CASE COMPLEX GASKET | 1
15 [F4-04000039 14 B 18150 FLANGE BOLT M8x30 7
16 [F2. 6-04010001 1 342 0x30x7 (B) 0IL SEAL 20x30x7(B) 1
17 [Fa-04060004 W ahd k0. 8x21x7 0IL SEAL 10. 8x21x7 )
18 [6B/1345.2-32.5x1.8  |WAFEHE 31 5x1.8 0-RING 3. 5x1.8 !
19 |P4-04060001 HH TR SHELL, OIL SEAL 1
20 [F4-04060000 i 3 7 A 1 0IL SEAL SHELL ASSY 1
N (6B/197.1-8 THES PLAIN WASHER 8 8
12 |GB/T5783-M8x20 AL M8 x20 HEXACON BOLT M8x20 1
23 [P4-04000006 H A T 54 GASKET, OIL DRAIN BOLT |
24 [P4-04050100 R A OIL SPLASH GEAR ASSY 1
25 [6B/T5783-M6x12 7 kN6 1) HEXAGON BOLT Mox12 1
26 {7AS0 P404-35-022 0RUE 22.4x3.5 0-RING 22.4x3.5 1
27 [F4-04000007 # R E PLUG WITH DIPSTICK 1
28 [F4-04000001 iRk 4ea 0IL DRAIN BOLT 1
29 [F2. 6-04010103 AR WATER PIPE, OUT 1
300 [P4-04000036 R EAH PLUG WITH DIPSTICK ASSY !
31| T15-04000010 TR THERMOSTAT 1
52 |6B/197.1-6 THES PLAIN WASHER 6 8
33 [B/T5783-M6x20 LB M6x20 HEXAGON BOLT M6x20 3
34 |F4-04040000 fy bR A4 CAMSHAFT ASSY 1
35 |F4-04010102 il PIPE, JOINT 1
36 [P4-04070101 R COVER , THERMOSTAT 1
37 [P4-04070100 TREEATAH THERMOSTAT COVER ASSY 1
38 [P4-04000011 FEELEHR GASKET, THERMOSTAT COVER !
39 [ P4-04070003 TEEEMR ANODE, THERMOSTAT COVER 1
40 [GB/T818-M5x25 A A AT MSx2S PAN HEAD SCREW M5x25 1
41 [F4-04030000 o 4h 21 15 CRANKSHAFT ASSY 1
42 [P4-04000004 e THRUST WASHER, CRANK CASE | 1
13 F4-04020100 EAFAH CONNECTING ROD ASSY 1




F4(FS) Zfr Mt PAGE 30 OF 32

TAAH: | Ko af (BEE)
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BIRSTY [R5 ZAAH (D) FA4H (50 Wi &Ik
44 [F4-04020200 EEAH PISTON ASSY |
45 [F4=04020010 EETA PISTON RING ASSY 1
46 [F4-04020006 FEHEE CIRCLIP, PISTON PIN )
47 |Fd-04020005 EEd PISTON PIN 1
48 |F4-04020001 Ex PISTON 1




PAGE 31 OF 32

F4(FS) ZHFH

——
=
—
et
=
(=]
—
=
£ E
B e
B =
(M
a.Wm‘W
= =
Y =
&{Im
%.Pun
B | =




F4(FS) FrFM

FRHER | BE (BES)
PARTS NAME: APPENDIX (REPARE XIT)
SK. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5B58 | Rh%T REAR (X AR EX) 6 it
1 [P4-04000017 by 3L B 5 44 GASKET, CYLINDER COVER 1
) [F4-04000014 bk g A% GASKET, CYLINDER HEAD 1
3 [F4-04000009 o B GASKET, BREATHER 1
4 |F4-04010004 BB 25x40% S OIL SEAL A 25x40x5 1
5 |[F4-04090009 W RO B 0-RING 1
6 |F4-04000002 WAL AR CRANA CASE COMPLEX GASKET 1
T |F2. 6-04010001 3B 2030 %7 0IL SEAL B 20x30x7 1
8 |F4-04060004 a8 F#d 10.8x21x7 |01 SEAL 10.8x21x7 2
9 [F4-04060002 VEBAA] 0-RING 1
10 |F4-00000006 L& bEES GASKET, ENGINE 1
11 |T1SB2401-P48 KTEEXKEOHE P48 [0-RING P48 1
12 [F4-03050002 N EE Y OIL SEAL 13x22x7 2
13 [F4-03000024 AR EEAE GASKET, STRAIGHT SCREW PLUG | 3
14 [F4-03000027 W 10.8x21x7T 0IL SEAL 10. 8x21x7 2
15 [F4-03000011 KE S H % GASKET, ATER PUMP BASE 1
16 |F2.6-03000009 0% % 5 0-RING 1
17 [F4-03060000 KEH R IMPELLER, WATER PUMP 1
18 [F4-03000018 RE 5 GASKET, WATER PUMP COVER 1
19 [F4-03000021 R &M RUBBER TUBE, WATER PUMP 1
20 [TASO F404-35-022  |ORE 22.4x3.5 0-RING 22.4-3.5 1
21 [F4-04000022 FEEEFHE GASKET, INTAKE MANIFOLD 1
20 |F4-04000024 1 2 5 3 4 GASKET, CARBURETOR )
23 [TASO P404-24-031 | OWEHE 24-031 0-RING 24-031 1
24 [F4-04000011 YEEEEHE GASKET, THERMOSTAT COVER 1

PAGE 32 (F 32




F4(F5) Fir+Ht PAGE 1 OF II
FAMAM |RHERRER
PARTS NAVE:  [PARTS CATALOGUE NDEX

FHKS n&/F5 FHR 5 4% FHRE A5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/N0.
BPR7HS 15-8 F4-01030005 317 F4-03000012 §-14
JASO F404-24-031 18-4 F4-01030100 318 F4-03000013 §-4
JASO F404-31-008 24-10 F4-01030103 3-13 F4-03000015 §-9
JASO F404-35-022 12-25 F4-01050000 34 F4-03000016 §-38
TB/T7940. 1-M6 6-3 F4-01060000 3-38 F4-03000017 §-7
JISB2401-P48 §-21 F4-01060001 3-37 F4-03000018 §-0
JISB2401-P9 1-3 F4-01060002 3-35 F4-03000019 8-5

F4-01070000 3-23 F4-03000020 7-1

F4-01090001 5-1 F4-03000021 7-3
T15-04000010 15-13 F4-01090002 5-22 F4-03000022 9-6
166F-000001 14-2 F4-01090003 5-19 F4-03000023 8-25
166F-010003 14-12 F4-01090004 5-17 F4-03000024 §-26
166F-010008 14-5 F4-01090006 5-14 F4-03000025 9-5
166F-010009 14-6 F4-01090007 5-15 F4-03000026 9-3
166F-010010 14-7 F4-01090008 5-24 F4-03000028 §-43
166F-010011 14-8 F4-01090100 5-20 F4-03010000 8-33
F2. 6-03000009 8-10 F4-01090200 5-12 F4-03020000L §-11
F2. 6-04010001 12-15 F4-01090300 5-18 F4-030200008
F2. 6-04010103 12-28 F4-01090400 5-16 F4-03030001 §-36

F4-01090401 5-125 F4-03030002 §-34

F4-02000002 6-13 F4-03030003 §-35
F4-00000001 6-2 F4-02000003 1-5 F4-03040000 §-18
F4-00000001 9-10 F4-02000004 1-11 F4-03050000 §-41
F4-00000003 1-12 F4-02000006 1-10 F4-03050001 §-11
F4-00000004 1-13 F4-02000007 3-1 F4-03050002 8-20
F4-00000005 1-14 F4-02000008 31 F4-03060000 §-8
F4-00000006 6-1 F4-02000009 324 F4-03070000 9-4
F4-00000007 1-1 F4-02000011 6-7 F4-03080000 9-2
F4-01000002 3-6 F4-02000012 6-8 F4-03100000L 9-13
F4-01000003 312 F4-02000013 21-15 F4-031000008
F4-01000004 3-25 F4-02000100 6-6 F4-04000001 12-27
F4-01000005 3-33 F4-02010000-A 1-2 F4-04000002 12-13
F4-01000006 3-20 F4-02020000 33 F4-04000003 12-11
F4-01000007 311 F4-02030001 6-12 15-5
F4-01000008 5-7 F4-02030002 6-11 F4-04000004 13-7
F4-01000009 5-2 F4-02030003 6-10 F4-04000005 -4
F4-01000010 5-4 F4-02040001L 9-11 F4-04000006 12-1)
F4-01000011 5-6 F4-020400015 F4-04000006 15-12
F4-01000012 5-3 F4-02040002 9-12 F4-04000007 12-26
F4-01000014 5-8 F4-03000001 §-27 F4-04000009 12-5
F4-01010000 3-3) F4-03000002 8-31 F4-04000010 12-6
F4-01010002 3-8 F4-03000003 8-24 F4-04000011 15-20
F4-01010003 3-29 F4-03000004L 8-37 F4-04000012 15-16
F4-01010004 = F4-030000045 F4-04000014 15-6
F4-01010005 3-26 F4-03000005 8-39 F4-04000015 14-3
F4-01020000 =1 F4-03000006 8-30 F4-04000017 15-3
F4-01030001 3-9 F4-03000007 8-29 F4-04000018 15-2
F4-01030002 3-15 F4-03000008 §-32 F4-04000019 10-9
F4-01030003 3-14 F4-03000009 §-17 F4-04000020 10-3
F4-01030004 319 F4-03000011 §-15 F4-04000021 10-2




F4(F5) Fir+Ht PAGE 1T OF II
FAMAM |RHERRER
PARTS NAVE:  [PARTS CATALOGUE INDEX

FHKS n&/F5 FHR 5 4% FHRE A/ F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/N0.
F4-04000022 18-11 F4-04090003A 17-33 F4-04140200 26-15
F4-04000023 18-12 F4-04090004 17-3 F4-04140300 26-20
F4-04000024 18-5 F4-04090006 17-10 F4-04140301 26-18
F4-04000025 18-6 F4-04090007 1759 F4-04140302 26-19
F4-04000026 10-1 F4-04090008 17-1 F4-05000001-A 11-1
F4-04000028 17-15 F4-04090009 17-13 F4-05000005 17-28
F4-04000030 17-16 F4-04090100 17-5 F4-05000006 17-25

19-7 F4-040901004 17-4 F4-05000007 17-22
F4-04000031-1 18-9 F4-04100000 10-4 F4-05000008 17-20
F4-04000031-2 17-14 F4-04110000 18-3 F4-05000010 17-27
F4-04000033 15-10 F4-04110003 18-7 F4-05000013-2 22-14
F4-04000034 15-9 F4-04120001 19-1 F4-05000014 5-5
F4-04000035 18-8 F4-04120002 19-5 F4-05000016-A 12-5
F4-04000036 12-29 F4-04120003 19-6 F4-05000020 207
F4-04000038 10-6 F4-04120004 19-3 F4-05000023 22-10
F4-04000039 12-14 F4-04120005 19-8 F4-05000100 17-26
F4-04000042 18-15 F4-04120100 19-2 F4-05000101 17-29
F4-04010003 12-10 F4-04130000 -1 F4-05000200 17-24
F4-04010004 12-3 F4-04130001 11-1 F4-05000300 17-21
F4-04010100 12-1 F4-04130003 219 F4-05000400 18-10
F4-04010102 12-1 F4-04130004 21-8 F4-06000000-A 13-1

15-17 F4-04130005 2-14 F4-06000001-A 13-11
F4-04020001 13-4 F4-04130006 21-11 F4-06000002-A 13-7
F4-04020005 13-3 F4-04130007 21-12 F4-06000003-A 23-10
F4-04020006 13-1 F4-04130008 21-10 F4-06000004 13-9
F4-04020010 13-1 F4-04130009 2-17 F4-08000001 13-)
F4-04020100 13-5 F4-04130010 21-16 F4-08000002 23-6
F4-04020200 13-8 F4-04130011 21-7 F4-08000003 13-3
F4-04030000 13-6 F4-04130013 21-6 F4-08000004 13-4
F4-04040000 14-1 F4-04130014 21-15 F4-08000005 23-3
F4-04050100 12-23 F4-04130018 21-3 F4-08000006 13-4
F4-04050200 12-12 F4-04130019 21-13 F4-08000009 21-11
F4-04060000 12-19 F4-04130100 21-16 F4-08000012 5-13
F4-04060001 12-18 F4-04130101 11-4 F4-08000013 21-18
F4-04060004 8-16 F4-04130102 21-5 F4-08000014 5-10
F4-04060004 12-16 F4-04140000 18-14 F4-08000015 5-23
F4-04070003 15-21 F4-04140000 26-1 F4-08000016 21-1)
F4-04070100 15-19 F4-04140002 26-4 F4-08000018 3-8
F4-04070101 15-18 F4-04140003 26-5 F4-08000019 13-5
F4-04080005A 149 F4-04140004 26-6
F4-04080006A 14-10 F4-04140005 26-7
F4-04080007 14-11 F4-04140008 26-8
F4-04080008 14-13 F4-04140009 26-9 F8-05030006 14-14
F4-04080009 14-4 F4-04140010 26-10 F8-05030007 14-15
F4-04080100 15-4 F4-04140011 26-11 F8-10000000 24-)
F4-04090000 17-12 F4-04140012 26-12 F8-10000001 24-9
F4-04090001 17-8 F4-04140013 26-13
F4-04090001A 17-31 F4-04140014 26-14
F4-04090002A 17-32 F4-04140018 26-16
F4-04090003 17-1 F4-04140019 26-17 F15-05000011 17-23




F4(F5) Kt PAGE I OF I

AR | REERARER

PARTS NAME:  [PARTS CATALOGUE INDEX

KT
PART N0.

Ra/F%
PAGE/NO.

KT RA/F% ZHRT A5
PART 0. PAGE/NO. PART 0. PAGE/NO.

F15-09000000
F15-09000001
F15-09000002
F15-09000003
F15-09010000
F15-09020000
F15-09030000
F15-10000002
F15-10000003
F15-10010000

24-1
24-13
24-15
24-12
24-16
24-11
24-14
24-8
24-7
24-3

F15-10020000

24-6




	00封面
	p0爆炸图目录 
	p01控制系统
	p02托架
	p03托架
	p04操舵系统
	p05操舵系统
	p06水上装置壳体
	p07水下装置壳体
	p08水下装置壳体
	p09水下2
	p10点火系统 
	p11气缸&曲轴箱 
	p12气缸&曲轴箱
	p13曲轴和活塞
	p14凸轮轴与阀门
	p15气缸和曲轴箱
	p16燃油系统
	p17燃油系统
	p18进气系统
	p19内燃油箱
	p20启动器组件
	p21启动器组件
	p22底罩
	p23顶罩 
	p24外燃油箱
	p25化油器
	p26化油器
	P27气缸头总成
	p28发动机头组件
	p30发动机头组件
	p31修理套件
	p32修理套件
	F4检索表2
	F4检索表3

